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NAME OF SAMPLE: Li-ion Polymer Battery
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CLIENT: SHENZHEN APICAL TECHNOLOGY CO.,LTD
THCHAL: I ZEERHEA AR IR A A
CLASSIFICATION OF TEST: Commission Test
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TEST REPORT

No.: RZUN2024-1543

Page 2 of 13 Pages

Name of samples: Li-ion Polymer Battery
FE AR LAY Ht

Type/Model:
TS Hik%: FT603940P
3,7V 1100mAh 4,07Wh

Color: Silver
FE S AR

Physical shape: Prismatic
FEmER: AR

Commissioned by: SHENZHEN APICAL

TECHNOLOGY CO.,LTD
ZATHAL: IRIINTH Z IR A PR A ]

Commissioner address: 9/F.B Building,Tsinghua Unis
Infoport ,LangShan Road,North District,Hi-tech
Industrial Park,Nanshan,Shenzhen

ZEFE A IE TR YT R 1L DORE e A6 DX BT 1L T R 5801
oS B i 9 #%

Manufacturer: Hangzhou Future Power Technology
Co.,Ltd
Hil3E P DU <5 CLREVR R BR 2 7]

Manufacturer address: No.16, Dongwang
Road,Dongzhou Street, Fuyang , Hangzhou, Zhejiang,
China 311400

il ik WA BUH T & B ORI B AR % 16 5

Factory: Hangzhou Future Power Technology
Co.,Ltd
A7 B B R IR R TR A

Factory address: No.16, Dongwang Road,Dongzhou
Street, Fuyang , Hangzhou, Zhejiang, China 311400
AP bR WA B T BH X RN TE AR B 16 5

Classification of test: Commission Test
K5 SR

Quantity of sample: 48 cells
FESLEE: 48 NS

Tested according to:
A riE: ST/SG/AC.10/11/Rev.7/Amend.1/Section
38.3

Sample identification:
FEGFR T 50 c1#~c484#

Receiving date:
PREH: 2024-01-25

Means of receiving: Submitted by commissioner

FereTr . AT

Completing date:
e H B 2024-03-05

Test item: 8 items
MRTH . 8 I

Test conclusion:
R 25 18

The Li-ion Polymer Batteries submitted by SHENZHEN APICAL TECHNOLOGY CO.,LTD are tested
according to Section 38.3 of the Seventh revised edition Amendment 1 of the Manual of Tests and Criteria
(ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3). The test items are full items. The test results comply with the

relevant requirements of the standard.
EH RN TT 52 35 BHEOR B A A7 PR A m] A A )

[ 24-03-05
v
Title: Manager
e NHR S5 23
Approved by: Huang Kun Reviewed by:  Zhang Siyao Tested by: Jiang Weiwei
o o Hudmea w0 g 2bogsie B W JiongWeinn

X Gl AN
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Description and illustration of the sample:
it U Rt A
The sample’s status is good
FERIROL R AT
Cell Dimensions/HL:t ) 5,97mm*39,42mm*40,5mm
Watt-hour rating of each cell/ H.4~HE I FLI 2 4,07Wh

Test item Sample No. State Remark
R H FE g5 RE #E
1 #~C5H at first cycle, in fully charged states

F AR A YR R RS
TA~T.5 after 25 cycles ending in fully charged -
c6#~c10# states

2 25 N ACE Fo RO A ] 8 e A RS
at first cycle at 50% of the design rated
capacity

CTH~CTSH | s A 7 i ot R 0 L 1 e 2
HEN) 50%

after 25 cycles ending at 50% of the
design rated capacity

CI6#~C20% | 355 o5 Aoz 4 70 L FH L 30170 P B 4
JER R 50%

at first cycle, in fully charged states
CAVCAME | s e O W52 4 7 R s '
T.7 after 25 cycles ending in fully charged
c45#~c48# | states -
2 25 N ACE Fo BB A ] 8 e A RS
at first cycle, in fully discharged states
C21H~CB0R | x5 S R s '
T.8 after 25 cycles ending in fully discharged
c31#~c40# | states -
2 25 AT g MU A B 58 O RARES

Description of the deviation from the standard, if any:
IR A RANET B Fr E I 1 B -

Remarks:
Pk

Throughout this report a comma is used as the decimal separator.

AR L S A N

The Li-ion Polymer Batteries submitted by SHENZHEN APICAL TECHNOLOGY CO.,LTD are single
cell batteries. According to the standard, a single cell battery is considered a “cell” and shall be tested
according to the testing requirements for “cell”.

BRI 52 BRI A A7 PR 28 7] ik O A0 3R 50 1 PRV 2 B RS R o AR AR AR HE SR, B s A
RS, TR R Y SRR R AT A

LTC-R-4279-UN38.3-B1
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Photos of Samples and Labels/#¢ i #R F &AriR

Single Cell Battery /B R (FT603940P 3,7V 1100mAh 4,07Wh)

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Requirements Result

PRHEBER MRS R

Verdict
Hlrg

38.3.4

Procedure/iX %35 5%

38.3.4.1

Test T.1: Altitude simulation/iR%8 T.1: 7= B

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hours at ambient temperature (20+5°C)/ ¥ B F B AR A 2045°C, KK
JEJIRASK T 11,6kpa BIAEE A7 AT 6 AN/

Requirement/kr# 5K :
1 Cells and batteries Mass loss limit: <0,2% /#£55i | The samples c1#~c10# :
=1 5<0,2% No leakage, no venting, no
2 Open circuit voltage not less than 90%, The | disassembly, no rupture
requirement relating to voltage is not applicable to | and no fire/ % 5 A
test cells and batteries at full discharged states. cl#~c10#1IME i ToIRR
I X8 5 B R AN T B AT R B U g 90 | CHE U TERAR L R UL
% B RANIE 52 A LA L R LS RIHE KR

3 No leakage, no venting, no disassembly, no | The datais shown in Table
rupture and no fire BE i CHuib) MG, ek | 1/AEERAR A

R o R LR T E KRR AR

38.3.4.2

Test T.2: Thermal test/id%: T.2: &A%

Test cells and batteries are to be stored for/ B it 776 2 {440 R

1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —-40+2°C (6h)
ST /NS AT — IR EEE IR A 7242°C (6h) —-40+2°C (6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —40£2°C(12h)
SRS ATt — R G N 7242°C (12h) —-40+2°C(12h)

2 The maximum time interval between test temperature extremes is 30 minutes/ii
£ Bt 483 e K [) By ) 1] 25 30min

3 This procedure is to be repeated 10 times/E & 10 Xk

4 after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20£5C)/fEH 45 f5, HMTE 2025 CIIZM T i E 24 /N

Requirements/fx i R
1 Cells and batteries Mass loss limit: <0,2% /FERR | The samples c1#~c10# :

H#1%<0,2% No leakage, no venting, no
2 Open circuit voltage not less than 90%, The | disassembly, no rupture
requirement relating to voltage is not applicable to | and no fire/ 4 = N

test cells and batteries at full discharged states. cl#~c10#1IRE . ToIRIK
FE it B0 S5 T 36 e B AMIS T B BT T B R 90 | ToHES. Tfffk. TR,
% WL EESRANE ] T 76 42T 58 R B0 R AT LS R oA KI5

3 No leakage, no venting, no disassembly, no The data is shown in Table
rupture and no fire 150 L& 1

FeEd R NI CHFR. o, Jom A

KIE KNG HIRE

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Requirements Result

PRHEBER MRS R

Verdict
Hlrg

38.3.4.3

Test T.3: Vibration/iR% T.3: &zh

1 Cells and batteries are firmly secured to the platform of the vibration machine /H
ASHTEL I AR [ M 2 AR R B & (B D b

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/#Rz1 LLIESZIER, LA 7Hz #4840
£ 200Hz, RELERD IR 7HZ —DNER, —MEHFFEE 15 7080 o0 i L
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0,8mm (1,6mm total
excursion) and the frequency increased until a peak acceleration of 8g, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / X} J-HUGHIN L. M 7HZ FF46, DL 1g, OIS
EIE B RIFAAR, EFLE] 18Hz. ARG KRIERFFE 0,8mm Ca Wt 1,6mm)
I HARE I E B I 89, MU INEE (K4 50HZ) o SRJEORHF 89y HIUEAE INHE
B, BRGNS 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0,8mm (1,6mm total excursion) and
the frequency increased until a peak acceleration of 2g, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is
increased to 200Hz. / X KAHh: M 7Hz FFag, PL 19, BIUEAE D0 B AR FE A
A, HEIEF A8Hz. RJEHIRIERIFE 0,8mm (W 1,6mm) I HARZRIG INE
FIHI 2g, FIEEAEIIEREE (K2 25Hz) o SAJGIREF 29, EE IR A, B RIS
Jn#| 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /PAIRZN ) Ff—AN T [a) 4 200 2 TR ELAE i AR
P, XA S A=A AR ELR DT 10 EABFE 12 Ik, &ANTTIR) 3 AN, 3R 9 /)
i

Requirements/fx i R
1 Cells and batteries Mass loss limit: <0,2% /#£/#)ii | The samples c1#~c10# :
E115<0,2% No leakage, no venting, no

2 Open circuit voltage not less than 90%, The | disassembly, no rupture
requirement relating to voltage is not applicable to | and no fire/ % 5 K

test cells and batteries at full discharged states. cl1#~c10#MFE i : TLIRTR
FE RS S5 T B U AR TR B AT T B R g 90 | BHE. A ToRR L
% JE B R ANE ] T 58 28058 F I A i M LR KT RKIR

3 No leakage, no venting, no disassembly, no | The data is shown in Table
rupture and no fire 18 2 1

Fedh CRIB) M. GHFR . Toffd. Tz

R KRR A

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause Requirements Result Verdict

B PRHEBER MRS R Al

Test T.4: Shock/iX%: T.4: s

1 Test cells and batteries shall be secured to the testing machine/ A&z [&] 14T 42 [&

SE AT AR HL RSN L LR ot ) A SRR D

2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,

and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine

shock of peak acceleration of 50 g, and pulse duration of 11 milliseconds. / %}/
S LAEEAE Y 1500, (2 IESZ R fE iy, kb dEs: 6 =40, KAHIEAA 2K

KINIEFE 509, FAKHRFEE I [A] 11 2280 1) IR 52t

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150

100850

mass

gn (or Acceleration(g,)= ( j which is smaller) and pulse duration of 6

milliseconds, large batteries shall be subjected to a half-sine of peak acceleration

30000

of 50 g, (or Acceleration(g,)= (
mass

j , Which is smaller) and pulse duration of

11mm%mmywﬁ¢@muﬁ@%1w%<&z(m%”j¢mﬁm@>m$m

mass

SLH IR FE R, KR RESE 6 AP, KA 2 K KN E 509, (25

[ j*%ﬁ¢ﬁ)ﬁ%#%&ﬁﬁn1%@%¥ﬁﬁﬁﬁﬁo

mass

3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/#F /> Hijth sk FLith 41
ORAE = AR 3 B Wb 22 238 07 AL IR T 1) %2 = ks, BB AR ROT 14 % =Kk
ek, IRz 18 b
Requirements/Fru 5K ;

1 Cells and batteries Mass loss limit: <0,2% /FF i Jii
EHK<0,2%

2 Open circuit voltage not less than 90%, The

requirement relating to voltage is not applicable to
test cells and batteries at full discharged states.

Ff dt 06 T r L AR TR B BT T RIS 1R 90

The samples c1#~c10# :
Acceleration=150g,

No leakage, no venting, no
disassembly, no rupture
and no fire/ % 5 A
cl1#~c10#/1IFF it :

% M SRS P T 55 45 o 1) HL AT FLES VE{ELINIE 2= 1509,

3 No leakage, no venting, no disassembly, no | iR TLH. TMEA.
rupture and no fire Tt Z U T KIR

Fefn CREID ROGIW. THER . MR, oL The data is shown in Table
FTHE KR RE 1.5 L3 1

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Requirements Result

PRHEBER MRS R

Verdict
Hlrg

38.3.4.5

Test T.5: External Short Circuit/ X5 T.5 4k B

1The cell or battery to be tested shall be heated for a period of time necessary to
reach a homogeneous stabilized temperature 57+4 C/Jjn# it sl st i B3R
JERGSEAE 57+4°C

2 The cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57£4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4 C/KF i IE SR FH/NT 0,1Q (e B BE ] B 3 AT 40, FE LY
HNRIRFEWE ) 57+4°C Z JE IR FFRIBOIRZS 1 /N L L

3 The cell or battery must be observed for a further six hours for the test to be
concluded,

1%} R A B L A AR — A WL 6 NN A RE TN A iR .

Requirements/Fr#EZR :
During the test and within six hours after test ,the The samples c1#~c10# :
cells or batteries no disassembly, no rupture

AR R LU 2 5 6 /NI, SO | and no firel % B

1. External temperature not exceed 170°C Cl#~C10#IIFE ML : oA
SN A 170°C ERELDLREA KIS

The data is shown in Table

. . fire.
2. No disassembly, no rupture and no fire 1.5 L3 1

TR TCMERMIE KIEKE.

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause Requirements Result Verdict
] PREEER WAL R H e
Test T.6: Impact / Crush / X% T.6: #/HE P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
figdy GEH T HAANT 18 Z KB FRAETE i)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
HREIRGGAE s FH ) FESO BB S ) RS TR E — 3B T 1 1o |

2 A 15,8 mm diameter bar is to be placed across the centre of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5¢cm onto the sample./#—E&E N
15,8mm FIAGAN RIS il SCE S, K —BUEN 9,1kg PR M 61£2,5cm
) e LV T R

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm % 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample N/A
is to be subjected to only a single impact./ 52 f i (R FE, PGk R 5 F1H 1) 2R 1
AT I SRR O EAR 15,820,1 KT R HMAMER. F—MAER
g — k.

Requirements/fr ik E 3R :

1 Cells external temperature not exceed 170°C.H
B P Y Y o v % T ik P2 S AN IS 170°C

2 No disassembly, no fire within six hours of this -

test
WRIGLE NG 6 MN/IETZ P, HSFIER A1) S N fig
PRI KIS KA

38.3.4.6 Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ $HE GEHTBAIE. 8%, /40 ik 548/ T 18 2K i BEAE H i)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below
is reached. / i it G FELMLTRCZE PRSP T2 IRV BE s, 455 1 0 BBk, 7256
—ANE R BRI 1,5 EOK/RD . BYERRSEEET, EEHMILLL T =RME L

(a) The applied force reaches 13 kN + 0,78 kN. / JtE i1 /735 2] 13kN+0,78kN

(b) The voltage of the cell drops by at least 100 mV, /it ) B B %2> 100 =4k
(c) The cell is deformed by 50% or more of its original thickness./ Hijh 45 ik 546
JE R 50% VL L. P
2. A prismatic or pouch cell shall be crushed by applying the force to the widest

side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the

longitudinal axis. /##F: % Bl R Hthy S M B B 11%) — T it s o /480 773 782 . 3t 2 G
SRR T o [R5 G\l 1% 7 T it

Requirements/fp ik R ;

1 Cells external temperature not exceed 170°C. ity Thecj§amplesb(|:1 1#21020#;5 ;
b 6 B 2 T 1 A . no disassembly and no fire
i%/@ﬁ_’]ﬂimi@ﬁﬁm&ﬁfﬁﬁ 170°C | i o1 1#~CRORHI P -
2 No disassembly, no fire within six hours of this ” :
test %ﬁﬁiﬁx\ %%kﬂjﬂ»%{
RIS 6 M2, SR ARG | ))o S8 18 Shown in Table
ERTCE KGR KA '

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause Requirements Result Verdict

B PRHEBER MRS R Al

Test T.7: Overcharge/iR%: T.7: idEHRH

1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/LA 2 % fillit | HEFF 1 fe R HF 25 78 F FELIRGHAE il 78 L
2 The minimum voltage of the test shall be as follows/ A< iX4 f /Iy B 5 W, T

a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V/ {1
] FAERE R e i AN R 18V, AR (1 ) AR

HE PR A | 50 b A d K T F LS O A B A2 22V ,
2 R NE The voltage of the test is

, 8,4V, and the current is
b) When the manufacturer's recommended charge 2 oA

voltage is more than 18V, the minimum voltage of | | . s
38.3.4.7 the tgest shall be 1,2 times the maximum cr?arge W)L 8,4V, AN P
voltage/ #15L~ S HEH (978 FHLIR AL 18V, Aty | 22A
(s 70 LR R N R T K bR I K AR LRI 1,2
o

3 Tests are to be conducted at ambient temperature
20£5°C, The duration of the test shall be 24
hours/20+5°C (IR Z T, IRIRFFLE 24 /Nt

Requirements/fr ik 23k : The samples c41#~c484:

No disassembly and no fire within seven days of | For voltage data before

this test test, see table 3. / I A HL
<y

BB RS P RTRRJR 7 R, R A | RS

KN KA no disassembly, no rupture

and no fire/ % 5 A
cA1#~c48# M Ff & . iR
. EE KIS

Test T.8: Forced discharge/iR% T.8: 3 HIi &

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer,

2045 CIM IR E T, WA AU IERAE 12V I E R A IR BT s 08, tEER
RS S AL 2 R A FRES IR FL IR 9 A& 445 58 ) B R TSR LA -

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the
initial test current (in ampere)

Fi € PR HE FL VA e I R IR AE G LSS B A S NI R W R BRI, A
RIS TR RN (] /NI O 8E 5 B B AT AR FRIR. (28

Requirements/fr i 2K : The samples c21#~c40#:

No disassembly and no fire within seven days of H;)e/gésgs;\jen;tz)lgl#irl%#%g

38.3.4.8

this test \ B MR, TR K
IR ERIE h IR 5 7 RN, BGMAEMTE | ¢
KRR The data is shown in Table

475005 WK 4

LTC-R-4279-UN38.3-B1
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Table1: T1~T5/ % 1. Wl 1~i%: 5

Test T.5:
M ocV Tes;i;.lll:aﬁlct,:fl?de Test T.2: Thermal test/ Test T.3: Vibration/ Test T.4: Shock/ Shg:(ttgi?g:ﬂt /
ass > . JH BE > e .
\ e v T.2: o v T.3: v T.4: N
Sample | priorto | prior to R T.1: HEED i i A WK T.3: R3] B i R T.5 Sh
No. test/i& | test/ ik ks
%0 2 2 ocV ocV oCcV
Ui gﬁ:(ir% QJ?Eﬁ(ﬁV? Mass OCV Retention Mass Retention Mass Retention Mass Retention | Temp, (°C)
=(9 Loss(%) Ratio(%) Loss(%) Ratio(%) Loss(%) Ratio(%) Loss(%) Ratio(%) ;
JREK (%) | HIEREWL(%) | REHIEL(%)| BISRELL | FEFRKG%) | BIEREL JREMK (%) | BIERELL R (°C)
(%) (%) (%)

cl# 20,238 4,163 0,005 99,880 0,000 99,278 0,000 99,976 0,000 99,952 57,1
c2# 20,564 4,160 0,005 99,856 0,005 99,206 0,005 99,951 0,000 99,976 57,0
c3tt 20,382 4,160 0,000 99,880 0,005 99,302 0,000 99,976 0,005 100,000 57,2
c4#t 20,444 4,159 0,005 99,591 0,005 98,069 0,005 99,828 0,000 99,877 57,0
ch5# 20,651 4,158 0,000 99,856 0,000 99,277 0,000 99,976 0,000 99,976 57,2
co# 20,604 4,161 0,005 99,832 0,000 99,109 0,000 99,927 0,005 99,951 57,0
c7# 20,555 4,159 0,005 99,880 0,005 99,302 0,005 99,927 0,000 100,000 57,2
c8# 20,559 4,162 0,000 99,832 0,000 98,845 0,000 99,854 0,000 99,951 57,0
co# 20,660 4,159 0,000 99,856 0,005 99,278 0,005 99,927 0,000 100,000 57,1
clo# 20,496 4,163 0,005 99,880 0,000 99,278 0,000 99,952 0,005 99,976 57,0

LTC-R-4279-UN38.3-B1
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Table2: Crush /3% 2:% %
Sample No.
Test T.6: o) cli# cl2# cl13# cld# cl15# clo# cl7# cl18# cl19# c20#
Crush/iA%: OCV prior to test /
pgia RRAEIE (V) 3,801 3,802 3,805 3,803 3,804 3,799 3,803 3,801 3,803 3,793
Temp. (C) 225 225 207 228 228 223 21,9 21,9 21,9 21,7
W (C)
Table3: Overcharge Test of batteries/ % 3 &€& 7¢ i
Test T.7: Sample No.
Overcharge / BB ca41# c42# c43# c44# c45# c46# ca7# c48#
BB T.7:1& | OCV prior to test /
ey RRAEIE (V) 4,164 4,162 4,161 4,159 4,156 4,161 4,160 4,158
Table 4: Forced discharge / % 4. 5l i
Sag%eé\“" c21# o2 234 o4 c25i# co6H# Co7# o8t co9t# Cc30#
Test T.8: ocv p?ior to test
Forced R 3,335 3,327 3,323 3,334 3,311 3,324 3,337 3,325 3,327 3,326
, /BT HL (V)
discharge / S o N
RIS T.8: amp'e No- c31# 324 c33# c34# c354# c364 c37# c38# 394 cA0#
ETIR=
GGl g2 .
OCVpriortotest/ | 4 44 3,330 3,326 3,334 3,321 3,331 3,335 3,332 3,329 3,325
iﬁgﬁ—ﬁ‘ﬁ EEJ:E(V) ] ] ) ] ) ] ) ) ) k)

LTC-R-4279-UN38.3-B1
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EE =g AU
Important

1. ARy JoAa I By BN 55 0 K
The test report is invalid without the seal of CVC.

2. REKRAEEBHFEIE, A H AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AR AAEN . BN KAl N2 44 TE R
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. AAREIRBTICR .

The test report is invalid if altered,

5. Xl A A, BRI 22 H kA TR Y A AT 4
Objections to the test report must be submitted to CVC within 15
days.

6. AR A DO E ARG i A7 5T
The test report is valid for the tested samples only.

7. MR RORAHEAE, PR, PR R,
“NIAFR B
As for the Verdict, “-” means “no need for judgement”, “P” means
“pass” , “F” means “fail” and “N/A” means “not applicable”.

*k R L7 AN CUA PRI B FUET R PRI 2 i 2.2 S
The test data and test results given in this test report should only be used for purposes of scientific
research, teaching and internal quality control when the CMA symbol is not presented.
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Lab Address: No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou, Guangdong, China.

Testing Location: Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road, Huangpu District,
Guangzhou, P. R. China.

. 1%(Tel): 020 32293888 e B w6 (Post Code): 510663

f&  F(FAX): 020 32293889 E-mail: office@cvc.org.cn

http://www.cvc.org.cn



